
Development and Evaluation of

Ultrafiltration Methods to

Concentrate Pathogens from

Reclaimed Water 

WateReuse Research Foundation



 
 

Development and Evaluation 
of Ultrafiltration Methods to 
Concentrate Pathogens from 
Reclaimed Water 

 



 

 

 
About the WateReuse Research Foundation 

 
 

The mission of the WateReuse Research Foundation is to conduct and promote applied research on the 
reclamation, recycling, reuse, and desalination of water. The Foundation’s research advances the 
science of water reuse and supports communities across the United States and abroad in their efforts to 
create new sources of high quality water through reclamation, recycling, reuse, and desalination while 
[...]
• Perform laboratory experiments investigating microbe recovery under different 
ultrafiltration conditions using three different types of ultrafilters; 

• Perform laboratory experiments investigating ultrafiltration method performance for 
treated wastewater from two different water reclamation plants; 

• Perform laboratory experiments investigating the performance of the ultrafilter 
method for detecting low levels of enteric microbes. 

The overall goal was to develop an ultrafiltration method that would reliably provide 50% or 
greater recovery of the test microorganisms (bacteriophages MS2 and Phi X174, E. coli, C. 
perfringens spores, and C. parvum oocysts) from reclaimed water. The experiments to 
achieve this goal are described in Chapter 3 of this report. The literature review is 
summarized in Chapter 2. 



 



WateReuse Research Foundation 3 

CHAPTER 2 

REVIEW OF THE LITERATURE 

 

Before starting our experimental work, we searched PubMed and ScienceDirect and 
identified 18 relevant publications on ultrafiltration methods from 1974 to 2005. We carefully 
reviewed these research papers and summarized the key information in a matrix, including: 
publication journal, year of publication, author, type of water, volume of water, filter type, 
membrane type, membrane size, conditions for filter blocking, elution and backwash, test 
microorganism, and recovery rate. This literature review is available on the website of the 
Center for Global Safe Water at Emory University 
(http://www.sph.emory.edu/CGSW/index.php) 

Previous research on ultrafiltration for microbial concentration from water has examined a 
variety of filters made from polyacrylonitrile, polysulfonate, polyethersulfone, and cellulose 
acetate. The molecular weight cutoff size of these filters ranged from 6000 to 100,000 
Daltons. The waters used in these evaluations were either laboratory waters (sterile, distilled, 
or deionized water), tap water or environmental waters (groundwater, surface water). One 
previous study by Feng et al. (2003) included the examination of reclaimed water. The test 
microbes used in these studies included various bacteriophage, human viruses (poliovirus and 
hepatitis A virus), vegetative bacteria (Salmonella, E. coli), Bacillus spores, and protozoan 
oocysts (Cryptosporidium, Giardia). Various ultrafiltration approaches, such as filter 
blocking, elution, and backwash were used in these studies. A large range of microbial 
recovery rates are reported (0.4–110%); however, this is not surprising given the diversity of 
test conditions, waters, and microbes. 



 



WateReuse Research Foundation 5 

CHAPTER 3 

EXPERIMENTAL EVALUATION OF ULTRAFILTRATION 
FILTERS AND SELECTED TEST PARAMETERS 

 

3.1 EXPERIMENTAL DESIGN 

In June 2006, the Centers for Disease Control and Prevention (CDC) and Emory University 
staff started working on the ultrafiltration procedure, as well as preparing and testing the 
protocols for the microbiological assays used for each of the test microorganisms in the 
seeding experiments. Assay preparation included preparing microbial seed stocks, verifying 
membrane filtration methods to enumerate E. coli and C. perfringens, and verifying plaque 
assays to enumerate bacteriophage MS2 and Phi X174. A series of ultrafiltration experiments 
were planned to evaluate the effectiveness of the following four parameters for recovering 
viruses, bacteria, and parasites seeded into 10- and 100-L samples of reclaimed water: 

• Filter type  
• Filter blocking with calf serum 
• Surfactant elution 
• Backflushing of ultrafilters  

Samples of tertiary-treated wastewater were collected from the F. Wayne Hill Water 
Reclamation facility in Gwinnett County, Georgia and the E. L. Huie Constructed Wetlands 
facility associated with the Clayton County (Georgia) Shoal Creek Water Reclamation 
Facility.  

The study variables and operating parameters were selected based on the literature review and 
results of previous ultrafiltration research (Hill et al., 2005; Hill et al., 2007; Morales-
Morales, et al., 2003; Olszewski et al., 2005; Polaczyk et al., 2008;). These research studies 
identified the importance of various ultrafiltration parameters, including filter pretreatment 
(i.e., blocking) and microbe desorption (e.g., by elution or backflushing). Hill et al., 2007 
showed that an ultrafiltration procedure could be effective for concentrating 100-L tap water 
samples at a filtrate rate of ~1.2 L/min and corresponding cross-flow rate of ~1.7 L/min and 
pressure of ~13 psi. These flow rate and pressure conditions were selected as the baseline 
conditions for Project WRF-04-013. Experiments were planned to investigate alternative flow 
rates and system pressures if the final ultrafiltration procedure did not effectively meet the 
method performance goal for the project.  

A method performance goal of achieving 50% or greater recovery for all study microbes was 
set for this project based on the formula:   

Avg. % - 2 × s.d. ≥ 50% 

This was an ambitious performance standard to use as a goal, and the feasibility of this goal 
could not be ascertained without experimental data specific to this project. In general, 
sampling techniques are considered to be effective if they result in method recovery 
efficiencies of 50% or greater, on average (i.e., without respect to performance variability). 



6 WateReuse Research Foundation 

For example, the acceptance criteria for U.S. Evironmental Protection Agency’s (USEPA’s) 
Method 1623 were established to be 61% precision, with a mean recovery of 13–111% for 
Cryptosporidium recovery in 10-L water samples (USEPA, 2001).  

For replicate experiments, we calculated the mean percent recovery and the standard 
deviation for each target microbe. The 95% confidence limits (CLs) were calculated as the 
mean recovery + 1.96 x standard error of the mean recovery. The coefficient of variation 
(COV) was calculated as the standard deviation divided by the mean recovery. Statistical 
analyses of the experimental results included two sample t-tests to compare the recovery rates 
between two methods (such as blocking vs. no blocking, with or without elution, etc.) and 
analysis of variance (ANOVA) to compare methods and/or filter type by microbe.  

In May and June 2006, we collected wastewater samples from various locations at the F. 
Wayne Hill Water Reclamation Plant to determine an appropriate location for sample 
collection for this project. The samples from the F. Wayne Hill plant were obtained at the 
following locations in the facility: secondary effluent, ultrafiltration process effluent, granular 
media filter process effluent, and final plant effluent. Forty-liter samples were collected at 
each location. A portion of these samples were processed by ultrafiltration for quantitative 
analysis of bacteriophages, Cryptosporidium parvum oocysts, and Giardia intestinalis cysts. 
Other parameters tested were: fecal coliforms, E. coli, Bacillus spp., Clostridium perfringens, 
and noroviruses. The concentrations of certain microbes measured in the secondary effluent 
and granular media effluent were sufficiently high to make both of these locations unsuitable 
for collecting wastewater samples for the ultrafiltration method development experiments. 
However, analyses of the ultrafiltration process effluent indicated that this location had very 
low microbial concentrations and thus was a good source of reclaimed water for the planned 
experimental work.  

3.2 TEST FILTERS AND ULTRAFILTRATION SET-UP 
One of the project goals was a better understanding of whether different commercially 
available, disposable, hollow-fiber ultrafilters provide different levels of microbial recovery 
performance when applied to reclaimed water. Commercially available, disposable hollow-
fiber ultrafilters are sold by healthcare companies, including Fresenius Medical Care 
(Fresenius), Baxter, and Minntech, because they are used for kidney dialysis. Reusable 
hollow-fiber ultrafilters are also available commercially, but these filters tend to be more 
expensive and require considerable re-processing effort to disinfect and clean them for reuse. 
Prior to the WateReuse Research Foundation project with Emory University, the CDC had 
considerable experience and success with hollow-fiber ultrafilters from Fresenius (Lexington, 
MA). The Fresenius ultrafilters are comprised of polysulfone filter fibers that have an 
approximate pore size (also referred to as molecular weight cut-off or MWCO) of 30,000 
Daltons (Da). The F200NR disposable ultrafilter has a total filter area of 2.0 m2 and a fiber 
inner diameter of 200 µm. Because pore size has the potential to affect filtration efficacy, we 
decided to also examine the HPH 1400 “hemoconcentrator” ultrafilters sold by Minntech 
(Minneapolis, MN). These filters are also comprised of polysulfone hollow fibers but have a 
reported pore size of 65,000 Da (i.e., larger than the F200NR) and a total filter area of 1.3 m2. 
A third hollow fiber ultrafilter examined in this study was the Exeltra Plus 210 filter sold by 
Baxter (Deerfield, IL). This ultrafilter has the same approximate pore size (70,000 Da) as the 
HPH 1400, but is comprised of hollow fibers made of cellulose triacetate and has a total filter 
area of 2.1 m2. The three hollow fiber ultrafilters evaluated in this project are shown in Figure 
3.1. The operational conditions and specifications for the three filters are indicated in Table 
3.1. Figure 3.2 shows the set-up of 10-L ultrafiltration experiments.  



WateReuse Research Foundation 7 

 

Figure 3.1. Ultrafiltration cartridges studied in this project: Baxter Exeltra Plus 210 (A), 
Fresenius Optiflux F200NR (B), and Minntech Hemocor HPH 1400 (C). 

 

 

 

Table 3.1. Operational Conditions and Specifications for Three Hollow-Fiber Ultrafilter 
Types 

Operational Condition Fresenius F200NR Minntech HPH 1400 Baxter Exeltra Plus 210 
Filtrate rate (mL/min) 1200 ± 150 1200 ± 100 1300 ± 86 
Pressure (psig) 13 ± 1.8 12 ± 2.5 10 ± 1.9 
MWCO (Daltons) ~ 30,000 65,000 70,000 
Filter area (m2) 2.0 1.3 2.1 
Hollow-fiber media Polysulfone Polysulfone Cellulose triacetate 

 

 

 

 

 

 

B A C 



8 WateReuse Research Foundation 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.2. Schematic of experimental set-up for 10-L ultrafiltration experiments as 
described by Hill et al. (2005).  

 

3.3  WATER RECLAMATION PLANTS AND RECLAIMED WATER 
CHARACTERISTICS 

Because of rapidly growing population and limited water supplies, two water utilities in the 
metropolitan Atlanta area are currently practicing indirect potable water reuse or have a 
permit to practice indirect potable water reuse. The Gwinnett County Public Utilities in 
Gwinnett County (population approx. 700,000) operates the F. Wayne Hill Water Resources 
Center (FWH WRC) that currently treats 20 million gallons of wastewater per day (MGD) 
and is expanding to 60 MGD. The treatment train in this facility currently consists of: 
enhanced biological treatment and advanced tertiary treatment (chemical coagulation, 
recarbonation clarifiers, granular media filtration, preozonation, granular activated carbon, 
and post-ozonation; see Figure 3.3). The 2005 expansion includes the addition of Zenon’s 
ZeeWeed membrane ultrafiltration. The FWH WRC has received approval from the Georgia 
Environmental Protection Division to discharge 40 MGD into Lake Lanier—a manmade lake 
that covers 38,000 acres and serves as both a drinking water source and an important 
recreational water body. The current Phase II Permit Limits are: COD – 25 mg/l; NH3 – 0.5 
mg/l; Phosphorus – 0.13 mg/l, Turbidity – 1 NTU, fecal coliforms – 23 CFU/100 ml. For two 
years, the FWH WRC has produced effluent with <0.2 NTU turbidity, <30 ppb Phosphorus, 
and <1 fecal coliform/100 ml. 

 

Hollow Fiber Filter 

Peristaltic 

10L Sample 

Permeate 

XClose

Pressure Gauge 

(Retentate) 
Screw 

Flow 

Flow

(Filtrate) 



WateReuse Research Foundation 9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fi
gu

re
 3

.3
. D

ia
gr

am
 o

f F
. W

ay
ne

 H
ill

 W
at

er
 R

ec
la

m
at

io
n 

Fa
ci

lit
y 

in
 G

w
in

ne
tt

 C
ou

nt
y,

 G
A

. 
Sa

m
pl

in
g 

po
in

t i
s i

nd
ic

at
ed

 a
t P

oi
nt

 3
. 



10 WateReuse Research Foundation 

Clayton County, Georgia is one of the fastest growing areas in the United States with a 21% 
increase in population from 1980 to 1990 and a 15% increase from 1990 to 1998. However, 
Clayton County has very limited water resources. The Clayton County Water Authority 
(CCWA) currently operates three water production plants and provides water for 
approximately 260,000 people. Since the 1970s, the CCWA has been a leader in land 
application of treated wastewater and developed a spray irrigation system that covered 2400 
acres with 20,000 sprinkler heads and more than 300 miles of pipe. However, because of the 
high maintenance costs, aging infrastructure, and the need to increase their capacity to 
reclaim wastewater, the CCWA has recently moved to a constructed wetlands approach for 
sustainable wastewater management and reservoir recharge.  

The W.B. Casey Water Reclamation Facility is a 24 MGD plant that provides advanced 
secondary treatment. The final effluent from this plant is pumped to the E. L. Huie 
Constructed Wetlands. The average residence time in the constructed wetlands is five to 
seven days, followed by discharge to the Shamrock Reservoir and Blalock Reservoir (see 
Figure 3.4).  

 

William B. Casey 
Advanced Secondary 
Water Reclamation 

Plant E.L.Huie
Constructed 

Wetlands

Shamrock 
Reservoir

Blalock 
Reservoir

Pates Creek to 
Hooper Water 

Production Plant

Direct Intake to 
Hicks Water 

Production Plant

Sample 
Location

 

Figure 3.4. Diagram of constructed wetlands water reclamation system in Clayton 
County, GA 

Reclaimed water collected from the F. Wayne Hill and E. L. Huie facilities was tested for an 
array of water quality parameters (see Table 3.2). Specific conductance, pH, and total organic 
carbon (TOC) were similar between the two sources of reclaimed water. Only turbidity 
differed significantly between the two sites. However, the turbidity of all samples collected 
for this study was below 1.0 Nephelometric turbidity units (NTU). 



WateReuse Research Foundation 11 

Table 3.2. Water Quality Data (average ± SD) for Reclaimed Water Used for 
Ultrafiltration Method Development Project 

Collection Site/ 
Experiment Use 

Collection 
Dates 

N Turbidity 
(NTU) pH 

Specific 
Conductance 
(µS @ 25° C) 

TOC 
(mg/L) 

F. Wayne Hill-   
10-L Expts 

6/27/06– 
10/23/06 

9 0.108 ± 
0.029

7.58 ± 
0.16

470 ± 45.5 9.1 ± 3.5 

F. Wayne Hill- 
100-L Expts 

11/8/06– 
1/24/07 

10 0.079 ± 
0.024

7.53 ± 
0.20

442 ± 25.1 12 ± 2.3 

E. L. Huie-        
10-L Expts 

12/5/06– 
1/2/07 

2 0.610, 
0.696

7.15, 
7.40

516, 416 16, 13 

E. L. Huie-        
100-L Expts 

1/16/07– 
1/30/07 

3 0.731 ± 
0.111

7.38 ± 
0.14

429 ± 53.4 12 ± 1.9 

 

3.4 ULTRAFILTER BLOCKING EXPERIMENTS 
The first set of ultrafiltration method development experiments were planned to investigate 
whether pretreatment (or “blocking”) of the ultrafilters (UFs) results in increased microbial 
recovery. These experiments were performed using 10-L reclaimed water samples from the F. 
Wayne Hill plant (collected from the ultrafiltration facility). For each experiment, three 10-L 
samples were processed (one sample for each type of UF investigated). Average microbial 
seeding levels for these blocking experiments were: 8,500 ± 3,500 pfu (MS2); 23,000 ± 
35,000 pfu (phi X174); 2400 ± 820 cfu (C. perfringens spores); 22,000 ± 17,000 (E. coli); 
and 120,000 ± 50,000 (C. parvum oocysts). Tables 3.3, 3.4, and 3.5 present data on the 
effectiveness of ultrafilter blocking using a 5% solution of filter-sterilized calf serum. For 
these experiments, blocking was performed according to Hill et al. (2007). Calf serum 